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1. Conducted Measurements
1.1. Conducted Peak output power

EUT Information

Manufacturer:

Robert Bosch Car Multimedia

Product: AIVISBXO0
EUT Model: 18-1-00482S06
HW: tbd
SW; 283C24194R
Serial No.: 0005009
Connected Devices: 13.5VDC
b-Mode Channel No. (Frequency MHz) Max Rated Power
Datarate | 1(2412) | 6 (2437) 11 (2462) |WLAN 2.4GHz b-Mode
1MBiIt 12,50 11,80 11,80
2Mb|t_ 12,60 11,80 11,70 126 dBm
5.5Mbit 11,50 10,70 10,60
11MBiIt 12,00 11,10 11,00
g-Mode Channel No. (Frequency MHz) Max Rated Power
Datarate | 1(2412) 6 (2437) 11 (2462) WLAN 2.4GHz g-mode
6Mbit 10,10 9,40 9,30
9Mbit 10,10 9,50 9,10
12Mbit 10,00 9,40 9,20
18Mb!t 9,90 9,30 9,20 101 dBm
24Mbit 9,90 9,30 9,10
36Mbit 9,80 9,20 9,10
48Mbit 9,80 9,20 9,10
54MBit 9,80 9,20 9,10
n-Mode HT20 Channel No. (Frequency MHz) Max Rated Power
Data rate 1(2412) | 6(2437) | 11(2462) | WLAN 2.4GHz n-mode
MCSO0 -6.5Mbps 9,70 9,20 8,90
MCS1 - 13Mbps 9,70 9,20 9,00
MCS2 - 19.5Mbps| 9,70 9,20 9,00
MCS3 - 26Mbps 9,80 9,20 9,00 9.8 dBm
MCS4 -39Mbps 9,70 9,20 8,90
MCSS5 - 52MBps 9,70 9,20 9,00
MCS6 - 58.5MBps| 9,70 9,10 8,90
MCS?7 - 65MBps 9,70 9,10 8,90
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n-Mode HT40 Channel No. (Frequency MHz) Max Rated Power
Data rate 3(2422) | 6(2437) | 9(2452) | WLAN 2.4GHz n-mode

MCS8 8,3 7,7 7,9
MCS9 8,3 7,7 8

MCS10 8,3 7,7 7,5
MCS11 8,3 7,6 7,9

: ’ ’ 8,3 dBm

MCS12 8,3 7,5 7,9
MCS13 8,2 7,9 7,9
MCS14 8,2 7,9 7,7
MCS15 8,1 7,9 7,8
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1.2. 6dB Bandwidth
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1.2.3. n-mode(HT?20)
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Level in dBm
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1.2.4. n-mode(HT40)

Minimum Emission Bandwidth 6 dB (2422 MHz; n40-mode [MCS0] (11 dBm); 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MH2)
2422.000000 36.000000 0.500000 2403.950000 2439.950000
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level | Result
(MHz) (dBm)
2422.000000 -7.2 | PASS
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Minimum Emission Bandwidth 6 dB (2452 MHz; n40-mode [MCS0] (11 dBm); 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 35.700000 0.500000 -- 2434.050000 2469.750000
(continuation of the "6 dB Bandwidth™ table from column 6 ...)
DUT Frequency Max Level | Result
(MHZz) (dBm)
2452.000000 -6.7 | PASS
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1.3. 99% Occupied Bandwidth

1.3.1. b-mode

Level in dBm

13.450 MHz,
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Frequency in MHz

Level in dBm
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99% Occupied Bandwidth CH6_b mode_2Mbit
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Level in dBm
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1.3.2. g-mode
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1.3.3. n-mode(HT20)

Level in dBm
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1.3.4. n-mode(HT40)

99% Occupied Bandwidth CH3_n mode_MCS0

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2422.000000 36.000000 - - 2403.925000 2439.925000
(continuation of the 20 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 -7.2 PASS
-10T

£

o

©

£

)

>

(]

-

; ; ; ; —
2420 2440 2462

CETECOM_TR18-1-0048201T02a-Al

Frequency in MHz




Annex 1 to Test Report 18-1-0048201T02a, Page 18 of 64

99% Occupied Bandwidth CH9_n mode_MCS0

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
2452.000000 35.900000 - - 2433.975000 2469.875000
(continuation of the "'20 dB Bandwidth'* table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 -6.7 PASS
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1.4. 20dBc Tx Spurious Emissions

1.4.1. b-mode
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1.4.2. g-mode

Ref 10 dBm
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1.4.3. n-mode(HT20)
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1.4.4. n-mode(HT40)
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2. Radiated Measurements

2.1. Radiated magnetic field measurements below 30 MHz

Common Information
Test description:
Test site and distance:
Version of Test software:
Used filter:
Test specification:
Operator:
Operating conditions:
Power during tests:
Comment:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial No.:
Connected Devices:

2.01a_b-mode_chl1l

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
TFr

Humidity: 48%rH; Temperature: 20°C
13.5vV DC

laying

Robert Bosch Car Multimedia
AIVISBXO0

18-1-00482S06

thd

283C24194R

0005000

13.5vVDC

Full Spectrum

ECC15.209 Magnetic| Field
6,49800b3\41§2000 MHz
8,675 dE 9% dBLV/m
v v
e ]
> -
@
S 10717 240 kHz
3 21,242 dBpV/im
§ 20t v
30T
401
50
601
T — : — : : —t : : —
9k 20 30 50 100k 200300 500 1M  2M 3M 5M  10M 20 30M
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2.01b_b-mode _chll

Ommon Information
Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Version of Test software:
Used filter:

Test specification:
Operator:

Operating conditions:
Power during tests:
Comment:

EUT Information

Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial No.:
Connected Devices:

0+

-10T

Level in dBuV/m

207w

| 12,760 kHz
121,810 dBuV/m

EMC32 V9.25.0

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4
TFr

Humidity: 48%rH; Temperature: 20°C
13.5vV DC

standing

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

283C24194R

0005000

13.5vDC

Full Spectrum

6,546000' (24000 MHz

8,386 dBR/fm’ dBHV/M
v Av2

CETECOM_TR18-1-0048201T02a-Al
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Frequency in Hz
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2.2. Radiated electric field measurement 30 MHz to 1 GHz

3.01a_b-mode_ch11

Common Information

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Test software: EMC32 Vv9.25.0

Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: TFr

Operating conditions: Humidity: 55%rH; Temperature: 20°C

Power during tests: 13,5V DC

Comment 1: Laying

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

SW; 283C24194R

Serial No.: 0005000

Connected Devices: 13.5VDC

Full Spectrum

55+ RECT5:209

Level in dBuV/m

0 " ; 1

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

Frequency QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Corr
(MHz) k (dBpVv/m n Time h t h .

(dBpVv/m) ) (dB) (ms) (kHz) (cm) (deg) (dB)

101.308000 20.31 43.50 | 23.19 | 1000.0 120.000 | 183.0 | H 113.0 8.1
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Common Information

Test description:

Test site and distance:
Version of Test software:
Test specification.:

Operator:

Operating conditions:
Power during tests:

Comment 1:

EUT Information

Manufacturer:
Product:

EUT Model:
HW:

SwW;

Serial No.:

Connected Devices:

3.01b_b-mode_chl1l

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

FCC 15.209; RSS-Gen: Issue 3

TFr

Humidity: 55%rH; Temperature: 20°C

13,5V DC

standing

Robert Bosch Car Multimedia
AIVISBXO0

18-1-00482S06

tbd

283C24194R

0005000

13.5VDC

Full Spectrum

REE€15:209

Level in dBuV/m

50 60

80 100M 200 300 400 500 800 1G
Frequency in Hz

Frequency
(MHz)

QuasiPea
k
(dBuVv/m)

Limit
(dBuVv/im

Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Corr
n Time h t .
(dB) (ms) (kHz) (cm) (deg) (dB)

101.316000

21.64

43.50

21.86 | 1000.0 120.000 | 105.0 | V 291.0 8.1
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

66T

60T

551

50T

451

3.02a_g-mode_ch06

08.11.2018 Page lof 1
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

g-mode | 6Mbit| ch06

SLo

Humidity: 48%rH; Temperature: 20°C

laying

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

283C24194R

13.5VDC

Full Spectrum

REC15:209

839,160000 MMz

40

3532,200000 MHz
2,534 dBuV/m

30TV

257

20T

1571

Level in dBuV/m
N

41,345 dBuV/m

139,640000 MHz
19,905 dBuv/m

v

CETECOM_TR18-1-0048201T02a-Al
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

66T

60T
55T
50T

4571

3.02b_g-mode_ch06

08.11.2018 Page lof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

g-mode | 6Mbit| ch06

SLo

Humidity: 48%rH; Temperature: 20°C

standing

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

283C24194R

13.5VDC

Full Spectrum

FEE15-209

40

334 320000 MHz
[, 746 dBuV/m

v

Level in dBuV/m

2N

136,160000 MHz
19,329 dBpV/m

v

6 ; ;
50

Final Result

60

80 100M

200
Frequency in Hz

300 400 500 800 1G

Frequency QuasiPea
(MHz) k
(dBpv/m)

Limit

(dBuVv/im

)

Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Corr
n Time h t h

(dB) | (ms) (kH2) (cm) (deg) | (dB)

832.436000 31.62

46.00

14.38 | 1000.0 120.000 | 224.0 | V 274.0 | 25.6

841.416000 32.25

46.00

13.75 | 1000.0 120.000 | 344.0 | V 255.0 | 25.9

CETECOM_TR18-1-0048201T02a-Al
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3.03a_n-mode_ch01

08.11.2018 Pagelof 1

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 V9.25.0

Distance correction: not used

Used filter: not used

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operatingmode: n-mode | HT20 | MCS3| ch01

Operator: SLo

Operating conditions: Humidity: 48%rH; Temperature: 20°C

Comment 1: laying

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

SW; 283C24194R

Serial Nr.:

Conected Devices: 13.5vVDC

Full Spectrum

66T

60T

55+ REC15:209

50T

451 |
N 910,360000 MHg
40 41,900 dBuV/m

11520000 MHz
2916561 dBuv/im

307V

Level in dBuV/m

25+ 132,000000 MHz
L 19,426 dBuV/m

20T v

6 } } } — } } } } } } —t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information

Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

3.03b_n-mode_ch01

08.11.2018 Page lof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

n-mode | HT20 | MCS3| ch01

SLo

Humidity: 48%rH; Temperature: 20°C

standing

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

283C24194R

13.5VDC

Full Spectrum

REE€15:209

920,520000 MHz

| 41,073 dBuV/m
v,

323960000 MHz
$29,358 dBuV/m

30TV

135,560000 MHz
19,394 dBpV/m

3%

50 60

CETECOM_TR18-1-0048201T02a-Al

80 100M

200 300 400 500
Frequency in Hz
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3.04a_n-mode _ch03

09.11.2018 Page 1 of 2

Test description: Electric Field Strength Measurement

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 V9.25.0

Distance correction: not used

Used filter: not used

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operatingmode: n-mode_HT40_MCSO0_ch3_laying

Operator: TFra

Operating conditions: Humidity: 48%rH; Temperature: 20°C

Comment 1: laying_TX

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

SwW;

Serial Nr.:

Conected Devices: 13.5vVDC

Full Spectrum

55T REE€15:209

Level in dBuV/m

0 } } } — } } } } } } — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

Final_Result
Frequency | QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Corr
n t

(MHz) k (dBpVv/m Time h h .
(dBuVv/m) ) (dB) (ms) (kHz) (cm) (deg) (dB)
31.524000 21.22 40.00 18.78 | 1000.0 120.000 | 210.0 | V 76.0 | 20.8
949.052000 32.42 46.00 | 13.58 | 1000.0 120.000 | 105.0 | H 63.0 | 27.1

CETECOM_TR18-1-0048201T02a-Al
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

3.04b_n-mode_ch03

09.11.2018 Page 1 of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3
n-mode_HT40_MCSO0_ch3_standing

TFra

Humidity: 48%rH; Temperature: 20°C

standing_TX

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

13.5VDC

Full Spectrum

REE€15:209

Level in dBuV/m

0 t t
50

Final_Result

60

80 100M

200 300 400 500 800 1G
Frequency in Hz

Frequency | QuasiPea
(MHz) k
(dBuVv/m)

Limit

(dBuVv/im

Meas. | Bandwidt Pol | Azimut | Corr

Time h
(ms) (kHz)

Margi Heigh
n t

(dB) (cm) (deg) | (dB)

910.424000 32.73

46.00

13.27 | 1000.0 120.000 | 354.0 | V 252.0 | 274
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

3.05a_n-mode_ch09

09.11.2018 Page 1 of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3
n-mode_HT40_MCSO0_ch9_laying

TFra

Humidity: 48%rH; Temperature: 20°C

laying_TX

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

13.5VDC

Full Spectrum

FEEC15:209

Level in dBuV/m

0 ; ;
50

Final Result

60

80 100M

200
Frequency in Hz

300 400 500 800 1G

Frequency QuasiPea
(MHz) k
(dBpv/m)

Limit

(dBuVv/im

)

Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Corr
n Time h t h

(dB) | (ms) (kH2) (cm) (deg) | (dB)

838.400000 32.21

46.00

13.79 | 1000.0 120.000 | 185.0 | V 355.0 | 26.1

CETECOM_TR18-1-0048201T02a-Al
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Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operatingmode:
Operator:

Operating conditions:
Comment 1:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

3.05b_n-mode_ch09

09.11.2018 Page 1 of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3
n-mode_HT40_MCSO0_ch9_standing

TFra

Humidity: 48%rH; Temperature: 20°C

standing_TX

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

tbd

13.5VDC

Full Spectrum

REC15:209

Level in dBuV/m

0 ; ;
50

Final Result

60

80 100M

200 300 400 500 800 1G
Frequency in Hz

Frequency QuasiPea
(MHz)

(dBuVv/m)

Limit

k (dBpVv/m

)

Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Corr
n Time h t h

(dB) | (ms) (kH2) (cm) (deg) | (dB)

911.484000 32.59

46.00

13.41 | 1000.0 120.000 | 360.0 | V 318.0 | 27.3

CETECOM_TR18-1-0048201T02a-Al
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2.3. Radiated electric field measurement 1 GHz to 18 GHz

CETECOM_TR18-1-0048201T02a-Al
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Common Information

Test Description:

Test Site:

Test Standard:

Antenna polarisation:
Operation mode:
Environmental Conditions:
Operator Name:

EUT Information

Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial Nr.:
Conected Devices:

4.01a_b-mode_chll

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

TX_b-mode | 2Mbit| ch11

Humidity: 40%rH; Temperature: 20°C

HEI

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

thd

283C24194R

13.5vDC

Full Spectrum

nor sialdd
. 2,461200000 GHz
1001 v 99{7710Buv/m
1 2,462800000 GHz
96, dBuv/m
90T
80T
§ + al = | BlE ECA¥5 P09 PK
2 70t
@
-c -
£
g eor
- + L1 || LU L L ECTA51209-AN
50+
1 ¥ "
3
Il * % *
4
30T L 3
L 2
20 t t t t t } —— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Final_Result

Frequency MaxPeak | Average Limit Margi | Meas | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuv/im | (dBpV/m | (dBpV/m n . h t h n
) ) ) (dB) Time (kHz) (cm) (deg) (deg)
2963.480000 39.62 - 150.00 | 110.38 | 100.0 1000.000 | 155.0 | V -8.0 90.0
2963.560000 27.44 150.00 | 122.56 | 100.0 1000.000 | 155.0 | V -3.0 90.0
3695.840000 37.72 54.00 16.28 | 100.0 1000.000 | 155.0 | V 180.0 0.0
3695.840000 45.76 - 74.00 28.24 | 100.0 1000.000 | 155.0 | V 178.0 0.0
4923.960000 51.31 74.00 | 22.69 | 100.0 1000.000 | 155.0 | H 63.0 0.0
4924.360000 29.45 54.00 24.55 | 100.0 1000.000 | 155.0 | H 57.0 0.0
5651.120000 32.31 150.00 | 117.69 | 100.0 1000.000 | 155.0 | V 234.0 0.0

CETECOM_TR18-1-0048201T02a-Al
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:
Environmental Conditions:
Operator Name:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial Nr.:
Conected Devices:

.02a_g-mode_ch06

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

TX_g-mode | 6Mbit| ch06

Humidity: 40%rH; Temperature: 20°C

HEI

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

thd

283C24194R

13.5vDC

Full Spectrum

110T
isiialdd
1 35200000 GHz
8,695 dBV/M
100T v
1 2,434800000 GHz
89,480 dBUV/m
0T i {
80T
€ 1 - =t HiE FCd15 P9 PK
2 70t
[an]
° 1 3
£
T 60T
3 1L T e i HiE EEHE 209 Al
50~
40T g
L 4
| ik .
30T
L h 4
20 } } } } —t—t—t— !
1G 2G 3G 4G 5G 6 8  10G 18G
Frequency in Hz
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Final_Result

Frequency MaxPeak | Average Limit Margi | Meas | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuv/im | (dBpV/m | (dBpV/m n . h t h n
) ) ) (dB) | Time (kHz) (cm) (deg) (deg)
2938.000000 26.42 150.00 | 123.58 | 100.0 1000.000 | 155.0 | V 157.0 0.0
3332.840000 37.90 74.00 | 36.10 | 100.0 1000.000 | 155.0 | H 328.0 90.0
3455.800000 39.66 - 150.00 | 110.34 | 100.0 1000.000 | 155.0 | H 196.0 90.0
3695.840000 37.06 54.00 16.94 | 100.0 1000.000 | 155.0 | V 181.0 0.0
3695.840000 45.69 74.00 | 28.31 | 100.0 1000.000 | 155.0 | V 181.0 0.0

CETECOM_TR18-1-0048201T02a-Al
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4.03a_n-mode_chO01

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: TX_n-mode | HT20 | MCS3| ch01

Environmental Conditions: Humidity: 40%rH; Temperature: 20°C

Operator Name: HEI

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

Sw; 283C24194R

Serial Nr.:

Conected Devices: 13.5vDC

Full Spectrum

110T

100T Hz

90T

09200000|GHZ

80T 901 dBuY/m
L ! Fca15 pod P

70T

I
N

60T
1 EFCQ5P

Level in dBuV/m

[©
>

L

50

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Final_Result

Frequency

MaxPeak

Average Limit Margi | Meas | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuv/im | (dBpV/m | (dBpV/m n . h t h n
) ) ) (dB) Time (kHz) (cm) (deg) (deg)
2798.840000 50.67 54.00 3.33 | 100.0 1000.000 | 155.0 | V 183.0 90.0
3009.760000 26.21 150.00 | 123.79 | 100.0 1000.000 | 155.0 | V 10.0 0.0
3010.680000 38.60 - 150.00 | 111.40 | 100.0 1000.000 | 155.0 | V 3.0 0.0
3725.840000 39.29 - 74.00 34.71 | 100.0 1000.000 | 155.0 | V 135.0 90.0

CETECOM_TR18-1-0048201T02a-Al
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:
Environmental Conditions:
Operator Name:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SW;

Serial Nr.:
Conected Devices:

4.04a_n-mode_ch03

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical

TX,n-mode | HT40 [MCSO | ch03
Humidity: 40%rH; Temperature: 20°C

HEI

Robert Bosch Car Multimedia

AIVISBXO
18-1-00482S06
tbd
283C24194R

13.5vDC

Full Spectrum

1ot sl
1 P|425600000 (GHz
100 931182 dBuV/m
T v
90T 2,426400000 GHz
+ 84,784 dBuM/mY¥|
80T
£ + L L o EFCG45 209 PK
2 70T
@
o
£ T
% 60T
— + L1 L — R ECT5-209 AN
50+
1 Y *
40+
I L4
*
30T
20 ; ; ; ; ; F——+— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
Final_Result
Frequency MaxPeak | Average Limit Margi | Meas | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBpV/m | (dBpV/m | (dBuV/m n . h t h n
) ) ) (dB) Time (kHz) (cm) (deg) (deg)
2863.640000 26.56 54.00 27.44 | 100.0 1000.000 | 155.0 | V 182.0 0.0
3167.840000 42.29 - 150.00 | 107.71 | 100.0 1000.000 | 155.0 | V 237.0 0.0
3695.840000 37.23 54.00 16.77 | 100.0 1000.000 | 155.0 | V 227.0 0.0
3695.840000 43.85 - 74.00 30.15 | 100.0 1000.000 | 155.0 | H 88.0 0.0
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4.05a_n-mode_ch09

Common Information
Test Description:

Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation:
Operation mode:
Environmental Conditions:
Operator Name: HEI

EUT Information

horizontal/vertical
TX,n-mode | HT40 [MCSO | ch09
Humidity: 40%rH; Temperature: 20°C

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBX0

EUT Model: 18-1-00482S06

HW: thd

Sw; 283C24194R

Serial Nr.:

Conected Devices: 13.5VDC

Full Spectrum

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

1ot isieddd
1001 2,457600000 GHz
T . 83,375 dBuVv/m
90T
T v
80+ 2,456000000 GHz
92, dBuv/m
£ 1 il = HiE FCd15 P9 PK
Z 70t
@
©
£ T
% 60T
— + L1 L — L L ECTH5209-A|
50- i
1 T *
4071
1 *-:Ie ¥
30T
1 *e
20 ; ; ; ; ; ; —
1G 2G 3G 4G 5G 6 10G 18G
Frequency in Hz
Final_Result
Frequency MaxPeak | Average Limit Margi | Meas | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBpV/m | (dBpV/m | (dBuV/m n . h t h n
) ) ) (dB) Time (kHz) (cm) (deg) (deg)
2111.960000 47.78 150.00 | 102.22 | 100.0 1000.000 | 155.0 | V 268.0 0.0
2834.720000 27.31 54.00 26.69 | 100.0 1000.000 | 155.0 | V 181.0 90.0
2837.080000 38.80 - 74.00 35.20 | 100.0 1000.000 | 155.0 | V 168.0 90.0
3045.160000 26.66 150.00 | 123.35 | 100.0 1000.000 | 155.0 | V 279.0 90.0
3695.840000 44.93 - 74.00 29.07 | 100.0 1000.000 | 155.0 | V 180.0 0.0
3695.840000 35.90 54.00 18.10 | 100.0 1000.000 | 155.0 | V 220.0 0.0

CETECOM_TR18-1-0048201T02a-Al
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2.4. Radiated electric field measurement 18 GHz to 26.5 GHz

4.01b_b-Mode _ch1ll

Offset -9.54 dB = RBW 1 MHz

SWT 200 ms @ VBW 3 MHz Mode Sweep

M2z2{2] |4 52 dBpv/m
75 depv/m 2599434 z
Mi[1] |51.13 dBpv/m
o 26.170120 GHz
70 dBpv/m
§2.200 depVv/m
= 67.460 dBpv/m
65 depv/m
60 dapv/m
55 depv/m
H2 54.000 dBpY/m
M1
| A
,
S0 dBpv/m y - T 1 P ! X RTT X " T i m
b b gl s il bbb b TN

l N P |.. g .I.Al...u.\j.],u.._l.u.\hlu 1o \n J .ILMM.M‘u\NM.W
Lo ol i bk bk POy wer v o e
[ e e B

I-yn T e L

| =5 depm

I=c depv/m

Iv (4

iCF 22.25 GHz 20000 pts 850.0 MHz/ Span 8.5 GHz

4.02b_g-Mode _ch06

Cnarfriim

CETECOM_TR18-1-0048201T02a-Al



Annex 1 to Test Report 18-1-0048201T02a, Page 54 of 64

4.03b_n-Mode ch01

[soeiz ' ‘ 20000 pts ' 850.0 MHz/ ' ]  96.5GHzZ]

4.04b_n-Mode ch03
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4.05b_n-Mode ch09

[soeiz ' ‘ 20000 pts ' 850.0 MHz/ ' ]  96.5GHzZ]
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2.5. Low Band edg

Common Information
Test Description:
Test Site:

Version of Testsoftware:

Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:
Comment:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

e compliance

9.01a_b-mode_ch01

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

EMC32 v9.26.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

TX, continuous

MSo

Channel no.01 low

Robert Bosch Car Multimedia
AIVISBX0

18-1-00482S06

thd

283C24194R

0005000

13.5vDC

Full Spectrum

110 . 2,412800000 GHz
ISM_2.4GH3 88,134 dBpV/m
100 -
90 v
£ 8 2,400000000 GHz
FCC15 5__%0979 54.524 dBpv/m 2,412700000 GHz
g 70+ 96,160 dBpV/m
£ 60:
% \"4 4
- SO-I'_ Y
40 2,399970000 GHz
44,660 dBUV/m
30
201 : : : : : : : —
2390 2400 2410 2420 2430 2442

CETECOM_TR18-1-0048201T02a-Al

Frequency in MHz
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9.02a_g-mode_ch01

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. low

Operationg conditions: Humidity: 40%rH; Temperature: 20°C

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBXO0

EUT Model: 18-1-00482S06

HW: thd

SwW;

Serial Nr.:

Conected Devices: 13.5vVDC

Full Spectrum

10T 1M _2.4GH3
2,413270000 GHz
1001 91,589 dBpV/m
v
90+
+ v
80+
FCC15 209 Pk

707

2,414470000 GHz
T 2,400000000 GHiz 84,223 dBuV/m

60— 57:200 dBuVI

Level in dBuV.

50T

4072,400000000 GH

N

1 46,800 dBuV/m
30T
20 f f f f f f f f —
2390 2400 2410 2420 2430 2442

Frequency in MHz

CETECOM_TR18-1-0048201T02a-Al
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operation mode:
Operator Name:
Comment:

Operating conditions:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

9.03a_n-mode _ch01

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical

TX, continuous

TFra

Channel no. low

Humidity: 40%rH; Temperature: 20°C

Robert Bosch Car Multimedia
AIVISBXO0

18-1-00482S06

tbd

283C24194R

13.5VDC

Full Spectrum

10T 1M _2.4GH3
T 2,410400000 GHz
100+ 91,756 dBuV/m
1 v
90+
T v
80T
FCC15 209_Pk
> L
8 70 2,409490000 GHz
T 12400090000 GHz 83,943 dBuV/m
T o 55.118BLV/M
3 Y
501
1 \ 4
407 2,400000000 GHz
45,500 dBpv/im
30T
20 : : : : : : : |
2390 2400 2410 2420 2430

CETECOM_TR18-1-0048201T02a-Al

Frequency in MHz
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operation mode:
Operator Name:
Comment:

Operating conditions:

EUT Information
Manufacturer:
Product:

EUT Model:

HW:

SwW;

Serial Nr.:
Conected Devices:

11071

1001

901

807
FCC15_209_Pk

707

60

Level in dBuV.

50T

40T

30T

ISM_2.4GH3

9.04a_n-mode _ch03

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical

TX, continuous

TFra

Channel no. low

Humidity: 40%rH; Temperature: 20°C

Robert Bosch Car Multimedia
AIVISBXO0

18-1-00482S06

tbd

283C24194R

13.5VDC

Full Spectrum

86,389 dBuV/m
v

v

P,400040000 GHz

55,366 dBuVv/m
80,174 dBuV/m

2,400090000 GHz
45,034 dBpVv/im

2,427610000 GHz

2,427000000 GHz

20 f
2390

CETECOM_TR18-1-0048201T02a-Al

2400 2410 2420 2430
Frequency in MHz
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2.6. High Band edge compliance

2.6.1. High Band edge compliance according to Part 15.247 conducted

According to FCC Part 15.247 (d) the Limit is determined by the 20dBc below the inband power.

99,01dBuV/m — 20dBc = 79dBuV/m at 2483 MHz
96,14dBuV/m — 20dBc = 76dBuV/m at 2483.5MHz

1107 2,463200000 GHz
+ 96,146 dBuV/m
T+ v
1001 v
901+
e T
£ st 2,462900000 GHz
2 T 2b017 dB i FCCI5 209 PK
2 70T 2,483500000 GHz
= 1 56,917 dB{V/m
8 60T ¥
0T 2,4835G9000 GHz
T 45,727|dBpvV/im
401
30 : : : : : : ISM 2.4CHZ | |
2440 2450 2460 2470 2480 2488

Verdict : Pass

CETECOM_TR18-1-0048201T02a-Al

Frequency in MHz
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2.6.2. High Band edge compliance according to Part 15.209 radiated

9.01b_b-mode _chll

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Version of Test software: EMC32 V9.26.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarization: horizontal/vertical

Operation mode: TX, continuous

Operator Name: MSo

Comment: Channel no. CH11 high

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBXO0
EUT Model: 18-1-00482S06
HW: thd
SW; 283C24194R
Serial No.: 0005000
Connected Devices: 13.5vVDC
11071 2,463200000 GHz
+ 96,146 dBuV/m
+ v
100“ v
90T
c 1
S 8ot 2,462900000 GHz
z 71 99,017 dByV/m FCCI15 [209_PK
T 70T 2,48350000p GHz
% T 56,917 dBiV/m
8 60T v
soT 2,483569000 GHz
45,727|dBuv/m
40T
30 : : : : : : —1SM pAGHZ | |
2440 2450 2460 2470 2480 2488

Frequency in MHz

CETECOM_TR18-1-0048201T02a-Al
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9.02b_g-mode_chll

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. high

Operationg conditions: Humidity: 40%rH; Temperature: 20°C

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBXO0

EUT Model: 18-1-00482S06

HW: thd

SW; 283C24194R

Serial Nr.:

Conected Devices: 13.5vVDC

Full Spectrum

1107
1001 v
1N 2,459000000 GHz
99,474 gBUV/m
90T
| 2,459200000 GHz
g 80 90,972 dBuV/m
> 1 Fccib 209 PK
[a0]
T 70T
£ 2483500006 GHY
g + 58,500 dBpV/m
g
60T \"4
501
‘7
T 2,483400000 GHgz
20+ 46,923 dBuV/m
30 : : : : : : —ISM 2.4CHZ | |
2440 2450 2460 2470 2480 2488,5

Frequency in MHz

CETECOM_TR18-1-0048201T02a-Al
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Common Information

Test Description:

Test Site:

Test Standard:

Antenna polarisation:

Operation mode:
Operator Name:

Comment:

Operating conditions:

EUT Information
Manufacturer:

Product:

EUT Model:

HW:
SwW;
Serial Nr.:

Conected Devices:

Level in dBuV/m

CETECOM_TR18-1-0048201T02a-Al

9.03b_n-mode_chll

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

TX, continuous

TFra

Channel no. high

Humidity: 40%rH; Temperature: 20°C

Robert Bosch Car Multimedia
AIVISBXO0

18-1-00482S06

tbd

283C24194R

13.5VDC

Full Spectrum

110T
2,460500000 GHz
T 101,045 dBpV/m
v
1001
v
901
T 2,454300000 GHz
80+ 90,767 dBuV/m
L FCC1% 209 PK
07T 2,483500006 GH3
1 58,500 dBpV/m
60T \"4
50T v
T 2,483500006 GHz
40+ 48,100 dBuVv/m
30 : : : : : —ISM g.AGHZ |
2440 2450 2460 2470 2480 2488

Frequency in MHz
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9.04b_n-mode_ch09

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: TX, continuous

Operator Name: TFra

Comment: Channel no. high

Operating conditions: Humidity: 40%rH; Temperature: 20°C

EUT Information

Manufacturer: Robert Bosch Car Multimedia
Product: AIVISBXO0

EUT Model: 18-1-00482S06

HW: thd

SW; 283C24194R

Serial Nr.:

Conected Devices: 13.5vVDC

Full Spectrum

110
1 2,448600000 GHz
96,016 dBuV/m
100+
1 v
90t =
¢ 80T 2446300000 GHz
S 87,551 dBuV/m
> 4 3
2 2,483500005 GHy —
T Lol 63,700 dBuV/m
E 1 A4
[0}
-
60+
1 2,483500000 GHz
50,024 dBuV/im I
50+ y
40+
30 : : : : : : —ISM g.aGHz | |
2440 2450 2460 2470 2480 2488

Frequency in MHz

CETECOM_TR18-1-0048201T02a-Al
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